FORM NO. 3314-880

Model No. C5-502S02-1000001 & up PARTS
Model No. C5-602502-1000001 & up CATALOG

WHEEL HORSE®
700 SERIES MOWERS

—

TPS

© The TORO Company - 1991



OWNERS
PACKAGE

—

=)




SIDE DISCHARGE MOWERS - 50 & 60 in. (127 & 152 cm)

ITEM  PART
NO. NO. DESCRIPTION QUANTITY
1 79-0650 MOWEr DECK - 50" MOWET ......uviiirririrmreeenersreeesiesessbanssanesssasssessssaessasssssnssessnnsaas 1
78-1380 Mower DECK = BO" MOWET .......ccorrirreeeeeeeeere e esiassessassssaes e s sssaeessmassasneseaass q
2 119630 Discharge Chute - 50" MOWET .......covmmiiceriiiiisiss s 1
119620 Discharge Chute - 80" MOWET .......ccociiiriiiinmsiniese s 1
3 3296-39 E.S. Nut 3/8-16 (qty 5 used on 60" MOWET)......cevuerrieiiiiiiiniie s 5
6 115222 Decal - Belt ROULING .....cccuiimiierririeiieiiniaes oot ais st saessns s 1
7 66-1340 DECal - DANGET -ttt sttt e sra sy 1
8 112403 Decal - VIN OVEHAY ..o sonssmenestssmsssinssossessaninnnssnnesssnaszsrasssssssessssns sons sasans 1
9 113349 Anti-scalp Roller - 60" MOWET ONIY .....ovviimiiniiiiiiiie s 2
10 113603 Shaft - 60" MOWET ONIY ...ceeeeeccriiieiinsiniesene s sess st st sassenes 2
11 3256-24 Flat Washer 3/8 SAE...........cuss i o s iyt i e viss ot 2
12 32128-43  WHIZIOCK NUE 3/B-16 1..ecieiiiiniiiinniniss b iinsinisisnanssaesiienssdesassansi smasssssossassnnnsanis 2
15 3230-1 Carriage Bolt 5/16-18 X 3/4 (60" MOWET ONY) ....coviiiiiiiiiiiiiiii e 2
16 3296-29 E.S. Nut 5/16-18 (80" MOWer Only).......cccoviiiiiiiiniii e 2
17 807285 Loose Parts Package - 60" MOWET ..........ccciuiieiriiimnmmesnsmsessnin s 1
*807286 LOOSE Parts 50" MOWET ......vvviiireeeieeeeseeeeirsseessurtsssnesssses s sbssssssnsesssssssssnssessans 1
18 54-9220 DECAl - DANGEN w.eeeeeeereeecesieisre e es bbb 1
19 66-6380 DECAl = DANGET w.veemeececitiisistirere s e 1
20 68-2350 PLERE S WIIEALL . ..o S R S s S A R 2
21 68-2730 [T Yo R T T PP R PO I SO S 2
22 68-3380 Decal - WHheel Adj. .....ocoueieeiireiciiesiaaisisesisiees e sesse sttt e sans 1
23 915663 NI s 2 o S 5 4 S e o A P o A e s e e 2
24 932963 =T T 0 1= OO 2
25 933504 PN = HAIE, COMET v.vivetieeeeeeeeee ettt st st s r e s ess s e 2
26 3256-24 WV BEHET 11 vesvrerenscmasssnensarassssnrresansassssesssenansnsssnnesasnnsseaass e bt iesatnssasasnssnnasisanaiisisisnine 2
27 323-42 Screw - Cap Hex. HA ...t 2
28  40-6230 SPHNG - DEAIBCON ....vvervieeeeeeiceiceae i 2
29 79-1240 Plate<Wear,: BiH. i i s iisinio svisasins s seda venss Ssoesstsns oy 1
30 79-1290 Plate -~ Wear: L H. connnsnnsnnsminmmssis s sssmsmasesanes 1

* Not lllustrated



C-0937



ITEM
NO.

1

2

—
o~ ao oW

11
12
13
14
15

16

17
18

19
20
21
23
26
27
29
30
31
32
33
34
36
37
38
40
41
42
43

PART
NO.

114200
114202
113625
112449
79-3090
111170
113512
113597
114868
3256-59
79-3120
113516
113513
113514
113511
113523
113525
113524
113526
113633
113579
112947
3229-23
105005
114911
113597
9118
920260
908088
323-9
325-10
114810
110047
1481
3217-6
3296-39
3235-22
302-40
3296-50
3218-3
323-8
111013

* Not lllustrated

SIDE DISCHARGE MOWERS - 50 & 60 in. (127 & 152 cm)

Parts available only through authorized dealers.
When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)

DESCRIPTION QUANTITY
Drive Belt - 50" MOWEE (123.8").....ccuiiirieiiiieret et sreennens 1
Drive Belt - 60" MOWET (125.2")...c.cieeirieeeeeeeee e 1
Mower Spindle Belt - 50" Mower (105.75") ... 1
Mower Spindle Belt - 60" Mower (131.25") ..o 1
Bolt Ternsioning SWIng AN« ssumiinimiiiiaisimamiieieimmiemiie 1
B o o [ o - T S P T E Rt 1
LT T 3
BEIBIIG s s ssomevion sy onkomses v ke HAuRa s e b S S S PSR G AP S e s 1
PTO Belt TENSIoNING SPriNg.......cccovoviviiirmimieieesers s 1
Flat Washer 5/16 US ..ot esse s s sssssas e s 1
Spade EYaboll............. o siiin i s n S s i 1
Spindle HoUSING svasmmias e ismnimii s smnniiimim 3
I SRR :s50m00ictessastsnss s A A A 3
o T YT SR s 6
T NGB E G S cxomumwsssnimassn deisisns orim 9assoons s sow A0 A PO 8 S AT SR e ST O 3
Sheave - 1 Groove - 50" MOWET .......viiieiiieeiiiieeie et see s sne e esae s 2
Sheave - 1 Groove - 80" MOWET ......cccuiuiiieiiiieeeeee et esins e eaeeeesn s 2
Sheave - 2 Groove - 50" MOWET ......ccccierieeeeeeie e snees 1
Sheave - 2 Groove = BO” MOWEE ...t asiitiniiiieninsssstinnsssseesssesn sieaamsssions 1
LA e s e o e O O AP TR B 5 2
Mower Blade - 50" MOWET (17") oo 3
MoWEr Blate. - 80 NOWET {208 s eususn s rvwsssnvs o smssis ivusis oo seis5 1567 483 0m £5a 30 3
EIast NUE 172513 oottt s 1
RetaiNiNg RiNG .. cvevveerieeieet et s 1
Belt TeNSIONING PIVOT ..c.coveviiieiriceniceie it 1
SPDACOE.. .. n0mensnsesnsansinssiss sie R Y T S e 1
D LB T e A S T S 1
SpoCial WASRET s s o i s AT o s S S s i 6
BOl /811 32 coniviis svviniivnaainsviaiis iviasy v s iise s e s s i g M ey s s e 6
BN BB B K 3B v swsnnsinsasms oS5 b i A SRR A e F S S 1
BOIt 1/2-13 X 2-1/2 1 eeeeviiree sttt s e s te e e e sae e seeeas s sbs s a s aa s sr e nnen 1
SPeCial Washer ...t 3
SBAOBE .. c.ncasmsusssssssmsronssssssans s sasasseasassiss Lo seis s SO N TR T T BB i 3
Grease:Fitting =60 MOWET it ine i 3
T B o B T IR NI e S e 2
E: S5 INUE /B8 cinvanassoumuvuminsssaissusiiss v s s vassh s 5 /s 8 Fido S sue oo ka o 1
Bolt:3/8-16% (0. 1201 50T MOWEE) o ccuusivimssissamsanisiinsinssssssasmasyssnnsssansinss 11
NG = PGB, vxvsssvs nsumsmsosssnssinssnnsnsssbisiionss s snsiandAFess 655 S ntn s sammy ssansnsamsasnmsmssne 1
L T T R OO 1
NUt = JaM i e S SR 1
Scraw:=Gap, Hex Hd:simmanainimunsiiaiainalmanmnimmaans 1
Spindle Complete (includes items 11, 12, 13, 14, 27, 29, 32, 33 & 34) ............. 3



C-0938



ITEM
NO.

2

3

5
15
16
24
26
36

42
42
43
55
56
57
59
64
66

PART
NO.

78-1960
78-1970
9118
113633
112444
113635
113626
100071
3296-29
3296-39
3270-1
3231-2
120060
932964
932967
325-10
3296-23
302-40
3296-39

SIDE DISCHARGE MOWERS - 50 & 60 in. (127 & 152 cm)

DESCRIPTION QUANTITY
Mowet Deck Plate = 50" MOWET ... cumsssisasssaisssanssnonsssnsissmeassssonisinmissss senpisess 1
Mower Deck Plate - 60" MOWET .........cccceeiiiiiiiiiiniiis i 1
o] o7 o1 RSOSSN 1
Elatidler Bllley s s s s 1
Hairpin: Coter s s s i s s 6
BADIZEr B Ak s s i e D D S T P S S 2
Bt IIBT AT woicomiasivvimmssiverinimmmssmivs sy sisssiess sy esss s i s v bR PRS2 1
T O SIOTHING ST 5 cvi e susvossnsws sxusnasinsinssite susiios e Eas A5 S b S KA Gy 1
E.S. Nut 5/16-18 - 50" MOWET ONIY ....ecvioiiieeeieeceieee et s 6
E.S. Nut 3/8-16 - 60" MOWET ONIY -...ooreeeiiieieiieeeceieee e 11
Carriage Bolt 5/16-18 x 3/4 - 50" Mower Only.........ccoccorieiiiiiiiinnciienn s 6
Carriage BolbB/8=T8X 1z b i i i s o e i 15
Shoulder Bolt 1/2-13 x 1 3/4 /w Grease Fitting ........c.ccoovvvvveniicnineniiccieens 1
ClaVis PIn3/B 3 1o/ o i s it s S0 s S i s o 4
CHIONIEPINTIIB R 2T icnnsisuusvanssimvsiuessons iassus vaassassoissss i sonsvassnisn 08 ERAmiss s 2
BOM 1/2-13 X 2 1/2 ettt ettt s et se e s n e 1
ST LT 7 T OSSR 1

Grease FHNG ... ..o e 1
ES. Nt 3B-16.cnnmnaass o snuaninnnnsnm 6



MAINTENANCE RECORD

Date |-

Litho U.5.A.



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 


